

Z111237/14

We hereby confirm that the tested window profiles made of PVC-U, produced with formulation

ECO VINYL W, CaZn

of producer

CKM Extrusion Sp.z.o.o.

ul. Kanalowa 2
98-220 ZDUNSKA WOLA
POLAND

of production plant

98-220 ZDUNSKA WOLA
POLAND

according to the results of test report no. 111237/14 dated 4 March 2015

of the accredited Testing Laboratory

SKZ - TeConA GmbH

Friedrich-Bergius-Ring 22
97076 Würzburg
GERMANY

complies with the requirements regarding

Resistance to weathering for climate zone S (severe climate)

(Impact strength after artificial weathering and colour fastness)

in accordance with the standard mentioned below

DIN EN 12608 (2003-09)

This is to confirm that the formulation tested in the aforementioned report is in conformity with the standard.

Würzburg, 2015-03-04



i. V.

A handwritten signature in blue ink, appearing to read "L. Kauer".

Certification Body